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Frequency Stability

Bﬁﬁd (ﬁﬁ% Baa\ﬁﬁzi;ith Arfcn (';Arf'g) Modulation RB D?;La;ign Verdict Environment
78 30 20 633334 3500.01 DFT(';I;gEDM 50@0  0.0029 PASS NV
78 30 20 633334 3500.01 DFT('DSI;gEDM 50@0  0.0061 PASS LV
78 30 20 633334  3500.01 DFT('DSP'gEDM 50@0  0.0031 PASS HV
78 30 20 633334  3500.01 DFTQ'SF;gEDM 50@0  0.0026 PASS 30T
78 30 20 633334  3500.01 DFTQ'S;gEDM 50@0  0.0058 PASS -20C
78 30 20 633334  3500.01 DFT&;&EDM 50@0  0.0026 PASS 10
78 30 20 633334  3500.01 DFT;F;gEDM 50@0  0.0043 PASS e
78 30 20 633334  3500.01 DFTéSF;gEDM 50@0  0.0045 PASS 10T
78 30 20 633334  3500.01 DFTQ'SF;QEDM 50@0  0.0029 PASS 20C
78 30 20 633334  3500.01 DFTQ'S;gEDM 50@0  0.0030 PASS 30C
78 30 20 633334  3500.01 DFTQ'S;gEDM 50@0  0.0024 PASS 40C
78 30 20 633334  3500.01 DFT&;&EDM 50@0  0.0063 PASS 50T

Sporton International Inc. (Kunshan) Page Number : A31 of A68

TEL : +86-512-57900158
FCC ID : XMR2023RG500LNA



seanron as. FCC RF Test Report Report No. : FG2D0201N

FR1 n78 UL MIMO

Peak-to-Average Ratio

Spectrum

Spectrum
Ref Level 37.15 dém  Offset 17.15 06 = RBW 1 Mz Ref Level 30.20 dom  OFfset 10.20 06 = RBW 1 Mhz

j= Att 30 dE @ SWT 100 ms & VBW 3 MHz Mode auta Sweep j= Att 30 dB & SWT 100 ms & VBW 3 MHz mMode Auto Sweep
SGL Count 100/100 SGL Count 100/100

(@153 AvgPwr
s ] | | J [ ]

20d

@15z Max

20 d

10

0 de

GHz 691 pts Span 204.0 MHz 001 GHz
— Span 20 e E—T—
‘Channel Power ‘Channel Power

Bandwidth 100.00 MHz Power 23.41 dBm Tx Total 23.41 dBm Bandwidth 100.00 MHz

Power 29.05dBm Tx Total 29.05 dBm
i ] Ready 4 )i J Ready

Date:

Date: 13.FEB.2023 11:12:36

Spectrum - Spectrum vy
Ref Level 37.19 dom  Offset 17,16 46 & RBW 1 Wiz Ref Level 30.20 dam  Offset 10.20 46 & RBW 1 Wiz

| Att 30 dB @ SWT 100 ms & VBW 3 MHz Mode auto Sweep | Att 30 dB @ SWT 100 m: & VBW 3 MHz Mode Auto Sweasp
SGL Count 100/100 SGL Count 100/100

(@155 AvgPwr @152 Max

WMWMH"

691 pts Span 204.0 MHz 691 pts pan 204.0 MHz
‘Channel Pow

Bandwidth 100.00 MHz Power 23.41 dBm Tx Total 23.41 dBm Bandwidth 100.00 MHz

Power 28.86 dBm Tx Total 28.86 dBm
i ] Ready — 4 )i J Ready

4

Date: 13.FEB.2023 11:11:04

Date: 13.FEB.2023 11:13:00
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26dB Bandwidth

Mode FR1 n78: 26dB BW(10 MHz) / CP OFDM
BW CP
Mod. - QPSK 16QAM 64QAM 256QAM
Middle CH - 9.37 9.53 9.45 9.31
Mode FR1 n78: 26dB BW(15 MHz) / CP OFDM
BW CP
Mod. - QPSK 16QAM 64QAM 256QAM
Middle CH - 14.36 14.39 14.57 14.63
Mode FR1 n78: 26dB BW(20 MHz) / CP OFDM
BW CP
Mod. - QPSK 16QAM 64QAM 256QAM
Middle CH - 19.06 19.06 19.26 19.34
Mode FR1 n78: 26dB BW(25 MHz) / CP OFDM
BW CP
Mod. - QPSK 16QAM 64QAM 256QAM
Middle CH - 24.54 24.30 24.02 24.02
Mode FR1 n78: 26dB BW(30 MHz) / CP OFDM
BW CP
Mod. - QPSK 16QAM 64QAM 256QAM
Middle CH - 29.29 28.97 28.73 29.01
Mode FR1 n78: 26dB BW(40 MHz) / CP OFDM
BW CP
Mod. - QPSK 16QAM 64QAM 256QAM
Middle CH - 39.16 39.00 39.32 39.08
Mode FR1 n78: 26dB BW(50 MHz) / CP OFDM
BW CP
Mod. - QPSK 16QAM 64QAM 256QAM
Middle CH - 49.65 49.65 49.75 49.75
Mode FR1 n78: 26dB BW(60 MHz) / CP OFDM
BW CP
Mod. - QPSK 16QAM 64QAM 256QAM
Middle CH - 60.54 60.42 60.42 60.3
Mode FR1 n78: 26dB BW(80 MHz) / CP OFDM
BW CP
Mod. - QPSK 16QAM 64QAM 256QAM
Middle CH - 82.32 82.16 82.16 82.16
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Mode

FR1 n78: 26dB BW(90 MHz) / CP OFDM

BW

CP

Mod.

QPSK

16QAM

64QAM

256QAM

Middle CH -

92.07

92.25

92.43

92.25

Mode

FR1 n78: 26dB BW(100 MHz) / CP OFDM

BW

CP

Mod.

QPSK

16QAM

64QAM

256QAM

Middle CH -

102.3

102.3

102.3

102.5

N (o (o
Spectrum
Ref Level 30.00 dém  Offset 10.20 db @ RBW 300 khz RefLavel 30.00 dém  Offset 10.20 db @ RBW 300 kHz
o Att 30dE SWT 12645 @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 » VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 17.27 dBm ! 7.52 dém)
- A 1.4960540 GHz o6 i M 1.4950740 GHz
2048 . . 26.00 dB| 20 de bl A 26.00 dB|
10 dBm / el ™\ 9.371000000 MH 10 dom nanaiha bl N 9.530000000 MH
10 68 7 \ 473.1 10 dex { @ factor Y 366,85
/ y
0 d8m L 4 0 dém + -
T} § ¥ \
10 d . % 10 d 3 ‘,
/ \ / 3\
0 - ‘ -20 - \
o e P s ;. sl -
-40
50 d -50 d
-6 B -60 dBm
CF 3.50001 GHz 1001 pts Span 20.0 MHz CF 3.50001 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 3.496054 GHz 17.27 dém ndB down 9,371 MHz [ 1 3.495674 GHz 17.52 dém ndB down 9,53 MHz
T1 1 3.495205 GHz -8.67 dBm nde 26.00 d8 T1 1 3.495105 GHz -8.63 dBm nde 26.00 d8
T2 1 3.504665 GHz -8.85 dBm Q factor 373.1 T2 1 3.504725 GHz -8.89 dBm Q factor 366.8
L )| GINNIn ve L L )| (I ve
Spi im Spectrum
Ref Level 30.00 dém  Offset 10.20 db @ RBW 300 khz RefLavel 30.00 dém  Offset 10.20 db @ RBW 300 kHz
o Att 30dE SWT 12645 @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 » VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 17.86 dBm CZETEN] 14.05 dBm
i 1.5008290 GHz 1.4984720 GHz
20 dem 20 dam:
X ndp ~ 26.00 dB ¥ 26.00 dB
10 B T L R A 9.451000000 MH 10 B PN AN 9.311000000 MH
- T Q factor a70.4 - 7 7 975.7]
f ] f \
0 dém 7 I 0 dem £ \
104 y X 104 | L
/ \ / T
-20 -+ -20 S it
o \ J i
B [t P |
,fn“_‘\:_/__. s v = — -20 — A
40 46 TR aAY LA
50 d -50 d
-6 B -60 dBm
CF 3.50001 GHz 1001 pts Span 20.0 MHz CF 3.50001 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 3.500829 GH2 17.86 dBm ndB down 9451 MHz M1 1 3.498472 GH2 14.35 dBm ndB down 9.311 MHz
TL 1 3.495215 GHz -7.95 dBm ndg 26.00 dB T1 1 3.495355 GHz -11.26 dem ndg 26.00 d&
T2 1 3.504665 GH2 -B.47 dBm Q factor 370.4 T2 1 3.504665 GHZ -11.58 dam Q factor 375.7
L I\ J - L L J
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15MHz CP

QPSK

16QAM

ﬁ

ctrum e
Ref Level 30.00 dém  Offset 10.20 d& @ RBW 300 khz ReflLevel 30.00 dam  Offset 10,20 db & RBW 300 kHz
o Att 30dE SWT 1265 @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 551 dBm CZETEN] 16.01 dBm
3.5019880 GHz 3.5045950 GHz
2048 y ndB 26.00 dB 20 ds - 26.00 dB
10 dey s AV AATH AV A B 14.356000000 MHZ 10 dBy | AT e W T A Ay U R Ve 14.386000000 MHZ
- 1 . Q factor \ 243.9] - J' Q factor 243.6)
0 dBm | T 0 dam
B |
1w0d JJ ‘1 10 df -
/
20 / -20
J \& Il
i ~ A f n 2, Y
-30 T w 30 A T
a¥s \ T T RPWATY o o
T W - A W~ Y v W
40 -40
50 d -50 d
-600 dBm -60 dem
CF 3.50001 GHz 1001 pts Span 30.0 MHz CF 3.50001 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value Function | Function Result |
M1 1 3.501988 GH2 15.51 dBm ndB down 14,356 MHz M1 1 3.504505 GH2 16.01 d8m ndB down 14,386 MHz
TL 1 3.402817 GHz -0.94 dBm ndd 26.00 d& Tl 1 3.402B77 GHz -2.04 dBm ndd 26.00 d&
T2 1 3.507173 GHz -9.92 dBm Q factor 243.9 T2 1 3.507263 GHz -10.16 dBm Q factor 243.6
i ! i T
L L J _ L PAS J _

64QAM

256QAM

ectrum um
Ref Level 30.00 dém Offset 10,20 d& @ RBW 300 khz RefLevel 30.00 dém Offset 10.20 db & RBW 300 khHz
o At 30dE SWT  12.6ps @ VBW 1MHz  Mode autc FFT o Att S0dE SWT  126ps » VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
EEED] 14.6 dBm EEED] 11.56 dBm
3.5038160 GHz] 3.5015980 GHz]
b ndet 26.00 dB| ks 11 ndB 26.00 dB|
108 LY, | A per BN e 14.565000000 MHz 10 B Bw 14.625000000 MHz
- i Q factor \ 240.6] - [ R v NN S Afagher 239.4
0 dem { 0 dBm /
Y |
10 g - 10
| i \
20 - 20 \
i \ \
\
-30 dBmrt e B -0 dl
TR el g i Sy L
40 46 5 =
-50 o -Sod
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 30.0 MHz CF 0.50001 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.503816 GH2 14.36 dBm ndB down 14,565 MHz M1 1 3.501508 GHz 11.56 dBm ndB down 14,625 MHz
T 1 3.492847 GHz -9.98 dBm nd@ 26.00 d& 1 1 3.492757 GHz -15.04 dBm nd@ 26.00 d&
T2 1 3.507413 GH2 -11.78 dBm Q factor 240.6 T2 1 3.507383 GHZ -14.73 dBm Q factor 239.4
i T i T
L L 4 - L L 4 -
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20MHz CP

QPSK

16QAM

ctrum e e
Ref Level 30.00 dom  Offset 1020 db = RBW 300 kHz RefLevel 30.00 dam  Offset 10,20 db & RBW 300 kHz
o Att 30dE SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT  18.9us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
EEED] 14.82 dBm EEED] 15.06 dBm
3.4996900 GHz] 3.4989310 GHz]
2048 ; nd 26.00 dB 20 ds i T nd 26.00 dB
. s At S B 19.061000000 MHZ . AT VAT Al 2, - 19.061000000 MHZ
1o d8 f Q factorl) 183.6 10 da T Vv v Q lar.rn‘:"‘kﬂl | 183.6
o dem " 1 0 dam \
10 d -+ |( 10 o '_
\
20 JI " -20 4
s A \ 0 \
A AT T T N e — ! =
[ i WA s el fopd | W
i 40
-50 o -Sod
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 40.0 MHz CF 0.50001 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.49060 GH2 14.82 dBm ndB down 19.061 MHz M1 1 3.498031 GH2 15.06 dBm ndB down 19.061 MHz
T 1 2.4005 GHz -11.67 dam nd2 26.00 d& 1 1 3.40042 GH2 -10.97 dam nd2 26.00 d&
T2 1 3.50956 GHz -11.53 dam Q factor 183.6 T2 1 3.509481 GHz -12.28 dBm Q factor 183.6
i ! i T
L L J _ L PAS J _

64QAM

256QAM

ectrum

Ref Level 30.00 dém

Offset 10.20 db & RBW 300 kHz

um

Ref Level 30.00 dém

Offset 10.20 dB & RBW 300 kHz

o At 30dE SWT  18.09ps @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT  18.9us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
EEED] 13.80 dBm EEED] 1117 dBm
3.4924560 GHz] 3.5039660 GHz]
2048 T nd 26.00 dB 20 ds Ry 26.00 dB
R A . BBR AR s 19.261000000 MHz R By 19.341000000 MHz
108 T ¥ hstaar/ 10de ST Wy (S e 1012
0 dem - + 0 dBm v :
] T ( 1
10 df L —~ 10 di ? 4
20 -20 L
30 d ) a0 d [ A
NV T = U VI P : 7 B J
o U, - o T LY T
40 PN S ‘ L S
50 df -0 d
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 40.0 MHz CF 0.50001 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.492458 GH2 13.80 d8m ndB down 19.261 MHz M1 3.503966 GHz 11.17 dBm ndB down 109,341 MHz
T 1 3.43034 GHz -13.04 dBm nd@ 26.00 d& 1 1 3.49038 GHz -15.06 dm nd@ 26.00 d&
T2 1 3.5096 GH2 -11.74 dBm Q factor 181.3 T2 1 3.50972 GH2 -15.07 dBm Q factor 181.2
i T il T
L L 4 L L 4 -
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25MHz CP

QPSK

16QAM

ctrum

ﬁ

Ref Level 30.00 dam

Offset 10,20 d& & RBW 300 kHz

ﬁ

Ref Level 30.00 dém

Offset 10.20 d& & RBW 300 kHz

o Att 30dE SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT  18.9ps » VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
EEED] 12.91 dim EEED] 14.55 dBm
3.5054050 GHz] 3.4895010 GHz]
2048 ndB M1 26.00 dB 20 ds ndB 26.00 dB
. L by A v X 24.535000000 MHz . A A BV A 24.296000000 MHZ
108 7 ‘Afactan 7y 142.9 08 hactarhy vy ‘wl 149.6
0 dém 0 dem |
‘ . l
10 d y 10
/
20 1 y -20
{ \
a0 d - A - 30 dBm—-
Lnfuarne v/ AT T el =T Al T
40 -40
50 d -50 d
-60 dom -60 dem
CF 3.50001 GHz 1001 pts Span 40.0 MHz CF 3.50001 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.505405 GH2 12.91 d8m ndB down 24,535 MHz M1 1 3.480501 GHz 14.55 dBm ndB down 24,206 MHz
T 1 3.487702 GHz -12.68 dam ndd 26.00 d& Tl 1 3.487702 GHz -11.15 dém ndd 26.00 d&
T2 1 3.512238 GHz -12.75 dm Q factor 142.3 T2 1 3.511996 GHz -11.30 dam Q factor 143.5
i ! i T
L L J _ L PAS J _

64QAM

256QAM

ectrum

Ref Level 30.00 dém

Offset 10.20 db & RBW 300 kHz

um

Ref Level 30.00 dém

Offset 10.20 dB & RBW 300 kHz

o At 0de SWT  18.0ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
CHEY 12.87 dbm CHEY 1039 dbm
3.4989710 GHz 3.5075220 GHz
b M1 ndn 26.00 dB| 20 ds ndn " 26.00 dB)
5 X n_ B - 24.016000000 MHz Bw 24016000000 MHZ
10 08 & e O e, L 145.7 10 dB R Y il 146.0)
0dam i 0dem R \,
10 = 10 df =
-20 -20
-20d 30 df
Oy A A T
T v W A
paiv J s P ey 1 e S B
40
s0d -50 df
-60 dem -60 dBm
CF 3.50001 GHz 1001 pts Span 40.0 MHz CF 3.50001 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.498071 GH2 12.87 d8m ndB down 24,016 MHz M1 1 3.507522 GHz 10.39 d8m ndB down 24,016 MHz
TL 1 3.487962 GHz -12.05 dém nds 26.00d8 1 1 3.487962 GHz -16.51 dBm nds 26.00d8
T2 1 3.511998 GHz -14.80 dBm Q factor 145.7 T2 1 3.511998 GHZ -14.90 dBm Q factor 146.0
i 1 i )
L L 4 - L L 4 -
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30MHz CP

QPSK

16QAM

ctrum

ﬁ

ﬁ

Ref Level 30.00 dém

Offset 10.20 d& & RBW 300 kHz

Ref Level 30.00 dom  Offset 1020 db = RBW 300 kHz
o At 30dE SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT  18.9us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 35k Max
EEED] 12.39 dBm HE 13.2+ dBm
3.49 ) GHz 3.5020080 GHz]
2048 W1 ndB 26.00 dB 20 ds ‘| 26.00 dB
. ¥ By A\ 29-291000000 MHz B A4 A 28.971000000 MHZ]
10 7 v T g et S ‘f‘a‘w 116 10 dB T Sovive b AN 1200
0 dam - 0 dém f‘ |
. | y i
1w0d L4 10 df -
/ It i 4
20 ! Y -20 .
/ \ / \
. \ / \
LAY i ey
40
50 df -0 d
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 40.0 MHz CF 0.50001 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value Function | Function Result |
M1 1 3.495255 GH2 12.39 dBm ndB down 209,201 MHz M1 1 3.502008 GHz 13.24 d8m ndB down 28,971 MHz
T 1 3.485465 GHz -13.39 dam nd2 26.00 d& 1 1 3485508 GHz -12.73 dam nd2 26.00 d&
T2 1 3.514755 GHz -13.49 dam Q factor 119.3 T2 1 3.514476 GHz -12.24 dBm Q factor 120.9
i ! i T
L L J _ L PAS J _

64QAM

256QAM

ectrum

Ref Level 30.00 dém

Offset 10.20 db & RBW 300 kHz

um

Ref Level 30.00

o Att

30de SWT

dém  Offset 10.20 dB & RBW 300 kHz

189y @ VBW  1MHz  Mode Auto FFT

o At 30dE SWT  18.09ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
EEED] 12.79 dim 10.26 dim
3.4083820 GHZ] 3.5056440 GHz]
b i1 ndn 26.00 dB| 20 ds 26.00 dB)
By 28.731000000 MHz 29.011000000 MHZ]
10 8 P AT i e \ A 10 dB -
A WYY, TR =, 121.4 PR Pr— 7 - 120.8
| TV = e, ’)4.\W, M g Sl
0dam {‘ 0dem L ‘1
10 d o kY
I 3
1
20 ‘J -
| \
-30 dBp—i Sy
Sl N
40
50 df -0 d
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 40.0 MHz CF 0.50001 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.488382 GH2 12.79 d8m ndB down 28,731 MHz M1 1 3.505644 GHz 10.28 dBm ndB down 29,011 MHz
T 1 3.485624 GHz -13.86 dm nd@ 26.00 d& 1 1 3.485465 GHz -15.85 dam nd@ 26.00 d&
T2 1 3.514356 GH2 -12.77 dBm Q factor 121.4 T2 1 3.514476 GHZ -15.34 dam Q factor 120.8
i T i T
L L 4 - L L 4 -
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40MHz CP

QPSK

16QAM

G G
ctrum
Ref Level 30.00 dom  Offset 1020 db = RBW 300 kHz RefLevel 30.00 dam  Offset 10.20 db & RBW 300 kHz
o At 30dE SWT  31.5ps @ VBW  1MHz  Mode autc FFT e Att 30dE SWT  315us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
EEED] 12.13 dBm EEED] 11,50 dBm
3.4056140 GHz] 3.4912990 GHz]
2048 M1 nd 26.00 dB 20 ds W nd 26.00 dB
108 . Y By 39.161000000 MHz 10 B b By 39.001000000 MH
i ’N TR TR [ T T PO Jost ""‘r\‘.'J"!“N! 89.9) B f‘““' ERA U T T T T '.|ri'-pf}'m¢‘d\|‘m‘\:'~.:-lj
0 dem i - 0 dBm I
10 g ' 10
\
20 '\ -20
| | |
-30d AT L -30 d — ; —
N ‘ kel b Al e, 1, RN | o v
o vhdy) iyl WeN Yud I Frapa bl g g
-50 o -Sod
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span B0.0 MHz CF 0.50001 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.495614 GH2 12.13 dBm ndB down 39,161 MHz M1 1 3.491200 GHz 11.50 dBm ndB down 39.001 MHz
T 1 3.480560 GHz -13.60 dam nd2 26.00 d& 1 1 3.48043 GHz -14.64 dam nd2 26.00 d&
T2 1 3.51975 GHz -13.55 dm Q factor 89.3 T2 1 3.519431 GHz -16.30 dBm Q factor 89.5
i ! i T
L L J _ L PAS J _

64QAM

256QAM

ectrum um
Ref Level 30.00 dém Offset 10,20 d& @ RBW 300 khz RefLevel 30.00 dém  Offset 10.20 db & RBW 300 kHz
o At 30dE SWT  31.5ps @ VBW  1MHz  Mode autc FFT o Att S0dE SWT  3L5ps  VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
EEED] 10.59 dim EEED] [REXER
3.4911390 GHz] 3.4999300 GHz]
2048 o nd 26.00 dB 20 ds nd 26.00 dB
1048 Y Bw 39.321000000 MHz 1008 Al Bw 39.081000000 MHZ
h Rorsed AR AT A bt ) - ) ATt v oAb AN AP o e
adam { 0 dam ‘ - v - - '\
10 10 di
¥ ',}
20 ‘1 -20 t
/ ! a |
-a0
V -1
! W
LIYLAYY ST gt o .."f I
i SRPT T VT
50 df -0 d
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span B0.0 MHz CF 0.50001 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.491130 GH2 10.59 dBm ndB down 39,321 MHz M1 1 3.49003 GH2 8.73 d8m ndB down 39.081 MHz
T 1 3.48035 GHz -16.27 dbm nd@ 26.00 d& 1 1 3.48043 GHz -17.92 dam nd@ 26.00 d&
T2 1 3.51967 GH2 -14.75 dBm Q factor 88.8 T2 1 3.51951 GHz -16.38 dBm Q factor 89.6
i T i T
L L 4 L L 4 -

Sporton International Inc. (Kunshan)
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FCC ID : XMR2023RG500LNA

Page Number

1 A39 of AG8
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50MHz CP

QPSK

16QAM

ﬁ

ctrum
Ref Level 30.00 dam

Offset 10,20 d& & RBW 1 MHz

ﬁ

Ref Level 30.00 dém

Offset 10.20 d& & RBW 1 MHz

o Att 30de SWT i5ps @ VBW 3MHz  Mode Auto FFT e Att 30de SWT i5ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
15.77 dBm EEED] 15.72 dBm
3.5214900 GHz] 3.5062000 GHz]
2048 26.00 dB 20 ds X_ndn 26.00 dB
Lo AP A WY TN 19.650000000 MHZ] 08 PN S AN NS B o e 49.650000000 MHZ]
. { L 70.9 - | [ Q fadtor 70.6
0 dem ! 0 dBm |
T Tf_
10 d l‘ i 10 o ’ .
20 JI | -20 i “
T LA W PR IA T -
40 -
50 df -0 d
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 100.0 MHz CF 0.50001 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.52140 GH2 15.77 dBm ndB down 49.65 MHz M1 1 3.5062 GH2 15.72 dBm ndB down 49.65 MHz
T 1 3.47513 GHz -10.26 dam nd2 26.00 d& 1 1 3.47513 GHz -10.34 dam nd2 26.00 d&
T2 1 3.52479 GHz -11.39 dam Q factor 70.8 T2 1 3.52479 GHz -3.64 dBm Q factor 70.6
i ! i T
L L J _ L PAS J _

64QAM

256QAM

ectrum um
Ref Level 30.00 dém Offset 1020 db & RBW 1 MHz Ref Level 30.00 dém Offset 10.20 d8 & RBW 1 MHz
o Att 30de SWT i5ps @ VBW 3MHz  Mode Auto FFT e Att 30de SWT i5ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
EEED] 15.17 dBm 12.19 dBm
3.5023100 GHz 3.4832300 GHz]
20 d8 * 20 da:
¥ ndB 26.00 dB M1 26.00 dB
. £ e gl U B M 19.750000000 MHZ] B b4 49.750000000 MHZ]
1048 T v Q ahfm- Y 70.4 08 AT a 70.0
/
0 dém ﬁ \I 0 dem
| 1z
10 df T 10 df
-20 l ‘IL -20
] . ]
304 [\ L~ 04 |
oo 1 ¥ S Vs ] e p
von f \ T ARy g / [y ey
40 =41
-50 o -Sod
-60 dom -60 dem
CF 3.50001 GHz 1001 pts Span 100.0 MHz CF 3.50001 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 3.50231 GH2 15.17 dBm ndB down 49,75 MHz M1 1 3.48323 GH2 12.19 d8m ndB down 49,75 MHz
TL 1 3.47513 GHz -11.05 dém nd@ 26.00 dB T1 1 3.47513 GHz -14,75 dm nd@ 26.00 dB
T2 1 3.52489 GH2 -11.85 dam Q factor 70.4 T2 1 3.52489 GH2 -13.24 dam Q factor 70.0
il T il T
L JL J L JL J

Sporton International Inc. (Kunshan)
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60MHz CP

QPSK

16QAM

ctrum - -
Ref Level 30.00 dom  Offset 10.20 db = RBW 1 MHz Reflevel 30.00 dom  Offset 10.20 db & RBW 1 Mz
o Att 30de SWT i7ps @ VBW 3MHz  Mode Auto FFT e Att ode SWT 17ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
EEED] 14.97 dim EEED] 14.98 dBm
3.497610 GHz, 3.472560 GHz,
2048 "y ndp 26.00 dB| 20 ds e ndB 26.00 dB|
B o M0 Mrap M| Oon nBYC A e 60.540000000 MHZ| R \edn LA AP 60.420000000 MF
108 ] i i - tactor § ¥ \ 57.8 1048 / L acthr IV 5
0 dem ! 0 dBm
10 10 1
. r
20 | 20 -
|
a0 A P La 0.4 -
3 F\n“."u\{f ATV L Y EYa A YT IRV IV L
40 -40
-50 o -Sod
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 120.0 MHz CF 0.50001 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.49761 GH2 14.97 dBm ndB down 60,54 MHz M1 1 3.47256 GH2 14.38 d8m ndB down 60.42 MHz
T 1 3.4508 GHz -12.17 dam nd2 26.00 d& 1 1 3.4508 GHz -12.11 dam nd2 26.00 d&
T2 1 3.53034 GHz -12.08 dBm Q factor 57.8 T2 1 3.53022 GHz -12.23 dm Q factor 57.5
i ! i T
L L J _ L PAS J _

64QAM

256QAM

ectrum um
Ref Level 30.00 dém Offset 1020 db & RBW 1 MHz Ref Level 30.00 dém Offset 10.20 d8 & RBW 1 MHz
o Att 30de SWT i7ps @ VBW 3MHz  Mode Auto FFT e Att 30de SWT iTps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 35k Max
15.17 dBm EEED] 12.21 dBm
3.510320 GHz, 9.483500 GHz,
2048 i 26.00 dB 20 ds nd 26.00 dB
N " I, Pl 0 60.420000000 MHz By 60.300000000 MHZ]
10 e £ sl o 10 dB p
l‘\J"L V ‘i Q factar 58.1 e, ._|-|'["\I,V—-"pNﬁ'VQI,m;]‘y‘\pm w,\ 57.8
0 dem 0 dBm
|
10 d 10 df '.%
20 20 {
|
-an d — a0 d v —
W A i A / N A
VY A o SR A VS s
-40 L o'
50 df -0 d
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 120.0 MHz CF 0.50001 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.51032 GH2 15.17 dBm ndB down 60.42 MHz M1 1 3.48B350 GH2 12.21 d8m ndB down 60.3 MHz
T 1 3.4598 GHz -12.01 dam nd@ 26.00 d& 1 1 3.4698 GHz -13.31 dm nd@ 26.00 d&
T2 1 3.53022 GH2 -10.02 dBm Q factor 58.1 T2 1 3.5301 GHz -12.28 dam Q factor 57.8
i T il T
L L 4 L L 4 -

Sporton International Inc. (Kunshan) : A4l of AG8
TEL : +86-512-57900158

FCC ID : XMR2023RG500LNA

Page Number



searron as. FCC RF Test Report

Report No. : FG2D0201N

80MHz CP

QPSK

16QAM

o o
ctrum
Ref Level 30.00 dom  Offset 10.20 db = RBW 2 MHz Reflevel 30.00 dom  Offset 10.20 db & RBW 2 MHz
o Att 30dE SWT  17.2ps @ VBW SMHz  Mode Auto FFT o Att 30dE SWT  17.2ps @ VBW SMHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
16.00 dBm EEED] 16.09 dBm
3.503690 GHz 3.494260 GHz
2048 o ¥ 26.00 dB 20 ds ndg . 26.00 dB
; Il T N LAY 82.320000000 MHZ| ; e DT R AN 82.160000000 MF
10 dB - i 4 g 10 da o L .
{ 42.6 ‘l Q flictor \ 42.5
0 dém i' 0 dem J
10 T ¥ 10 df 1
20 i ! -20 {
In |
and A s [—\_M_‘ ] Al iy L o
B0 gy T Vo VBl AT =
40
-50 o -Sod
-60 dom -60 dem
CF 3.50001 GHz 1001 pts Span 160.0 MHz CF 3.50001 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.50369 GH2 16.00 dBm ndB down 82,32 MHz M1 1 3.40426 GH2 16.03 dBm ndB down 82,16 MHz
TL 1 3.45877 GHz -10.29 dam ndd 26.00 d& Tl 1 3.45877 GHz -11.25 dém ndd 26.00 d&
T2 1 3.54109 GHz -10.27 dém Q factor 42.5 T2 1 3.54003 GHz -9.39 dBm Q factor 42.5
i ! i T
L L J _ L PAS J _

64QAM

256QAM

ectrum um
Ref Level 30.00 dém Offset 10.20 d& @ RBW 2 MHz Ref Level 30.00 dom  Offset 10,20 0B & RBW 2 MHz
o At 30dE SWT  17.0us @ VBW SMHz  Mode auto FFT e Att S0dE SWT  17.2ps @ VBW SMHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
EEED] 15.40 dim EEED] 12.50 dBm
9.475230 GHz, 9.484190 GHz,
2048 nd 26.00 dB 20 ds 1 nd 26.00 dB
I MTALTIONATS 82.160000000 MHz A 82.160000000 MHZ]
. 4 VAR 1 o
1o ds ] i o theor | Y 42.3 10 d8 I F T detar | 2.4
o dem g 1W| 0 dam 1 T
J | |
T f Jl v
-20 -20 i
. J L ] ] |
v £\ e i
P v | L N NP Y T .
W/ PATal A V M
40 -40
-50 o -Sod
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 160.0 MHz CF 0.50001 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.47523 GH2 15.49 dBm ndB down 82,16 MHz M1 1 3.48410 GH2 12.50 dBm ndB down 82,16 MHz
T 1 3.45677 GHz -10.39 dam nd@ 26.00 d& 1 1 3.45893 GHz -13.34 dBm nd@ 26.00 d&
T2 1 3.54093 GH2 -10.55 dBm Q factor 42.3 T2 1 3.54109 GH2 -13.41 dam Q factor 42.4
i T il T
L L 4 L L 4 -

Sporton International Inc. (Kunshan)
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90MHz CP

QPSK

16QAM

(=]

ctrum -
Ref Level 3000 dom  Offset 10.20 db = RBW 2 MHz Reflevel 30.00 dom  Offset 10.20 db & RBW 2 MHz
o At 30dE SWT  19.1ps @ VBW SMHz  Mode Auto FFT e Att 30dE SWT  19.1ps @ VBW S MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
EEED] 15.87 dBm EEED] 15.96 dBm
. 9.483650 GHz " 30 GHZ]
2048 ndp 26.00 dB 20 ds . "’uﬂa X, 26.00 dB
I - B P AU 92.070000000 MHZ| AR P BN
. SR S P e A 1 Vv U™
10.de T 7 = Qhactar U™ 7. 10 cey f Q factol
0 dem { i\ 0 dBm {
T 1
10 f {\" 10 IT
20 4 IL -20 i
» el “ofrn ™ N . .Y L)
SR - Shery
40 -40
50 df -0 d
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 180.0 MHz CF 0.50001 GHz 1001 pts Span 180.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.48B365 GH2 15.87 dBm ndB down 92,07 MHz M1 1 3.52303 GH2 15.96 dBm ndB down 92,25 MHz
T 1 3.45306 GHz -10.51 dam nd2 26.00 d& 1 1 3.4538 GHz -2.21 dam nd2 26.00 d&
T2 1 3.54604 GHz -9.07 dBm Q factor 37.8 T2 1 3.54604 GHz -3.87 dBm Q factor 38.2
i ! i T
L L J _ L PAS J _

64QAM

256QAM

ectrum um
Ref Level 30.00 dém Offset 10.20 d& @ RBW 2 MHz Ref Level 30.00 dom  Offset 10,20 0B & RBW 2 MHz
o At 30dE SWT  19.1ps @ VBW SMHz  Mode auto FFT e Att 30dE SWT  19.1ps @ VBW 5MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
EEED] 15.86 dBm EEED] 12.39 dim
9.461530 GHz, 9.488320 GHz
2048 A nd 26.00 dB 20 ds M1 nd 26.00 dB
: P T A VAR A - TR N o 92.430000000 MHz : - X B - 92.250000000 MHZ]
10 o8 A T Qfartdl 5 275 10 d8 = T T ey a7.8
0 dem \i 0 dBm 1
| |
10 t i 10
| |
-20 T -20
| \
" role Y L o
S 7 TErarn 30 dBm f/\ — . -
Y - e - R P Al
40 Xt
50 df -0 d
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 180.0 MHz CF 0.50001 GHz 1001 pts Span 180.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.46153 GH2 15.86 dBm ndB down 92,43 MHz M1 1 3.4BB32 GH2 12.39 d8m ndB down 92,25 MHz
T 1 3.4538 GHz -11.33 dam nd@ 26.00 d& 1 1 3.4538 GHz -14,97 dm nd@ 26.00 d&
T2 1 3.54622 GH2 -11.15 dam Q factor 37.5 T2 1 3.54604 GH2 -14.12 dBm Q factor 37.8
i T il T
L L 4 L L 4 -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023RG500LNA
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100MHz CP

QPSK

16QAM

G G
ctrum
Ref Level 30.00 dom  Offset 10.20 db = RBW 2 MHz RefLevel 30.00 dom  Offset 10.20 db & RBW 2 MHz
o At 30dE SWT 20,6 ps @ VBW SMHz  Mode auto FFT o Att 30dE SWT 206 us @ VBW 5 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
EEED] 15.15 dBm HE 15.6+ dBm
9.519390 GHz, 3.502410 GHz,
2048 26.00 dB 20 ds 26.00 dB
A ST [ AR A L 102.300000000 MHz - Py g A 102.300000000 MHz
1 2/ pocyf VN, s
10 de AL ey dtactor | \H\ 4.4 10 de ! e ‘-l a+.2
0dam j 0dem -
T T
10 f 10 l‘
20 -20
A v T 2. e e
T L Az | (WATean RV~ Y L A A TIVATVN
40 -40
50 df -0 d
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 200.0 MHz CF 0.50001 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.51030 GH2 15.15 dBm ndB down 102.3 MHz M1 1 3.50241 GH2 15.64 d8m ndB down 102.3 MHz
T 1 3.44BE6 GHz -0.27 dam nd2 26.00 d& 1 1 3.44BE6 GH2 -2.62 dam nd2 26.00 d&
T2 1 3.55116 GHz -10.74 dBm Q factor 34.4 T2 1 3.55116 GHz -3.65 dBm Q factor 34.2
i ! i T
L L J _ L PAS J _

64QAM

256QAM

ectrum um
Ref Level 30.00 dém Offset 10.20 d& @ RBW 2 MHz Ref Level 30.00 dom  Offset 10,20 0B & RBW 2 MHz
o At 30dE SWT 20,6 ps @ VBW SMHz  Mode auto FFT o Att 30dE SWT 206 s @ VBW 5 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
15.14 dBm EEED] 1181 dBm
3.530780 GHz, 330 GHz
2048 26.00 dB 20 ds W1 nd 26.00 dB
. v A A A 102.300000000 MHz B b By N 102.500000000 MHz
10 dB; { R Y a4.5 10de AT RIS e ‘qumﬂﬂ VLTATS 4.0
| A ) |
0 dem 0 dBm
i \
10 f 10 di i’
-20 -20 |
30, e d SR 30d - ‘
w‘i,\, O e LI LV e FLoe Mur,\’m/_”,‘.-\.\j\~ o WY
40 -40 -
50 df -0 d
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 200.0 MHz CF 0.50001 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.53078 GH2 15.14 d8m ndB down 102.3 MHz M1 1 3.4B383 GH2 11.81 d8m ndB down 102.5 MHz
T 1 3.44886 GHz -9.97 dBm nd@ 26.00 d& 1 1 3.44886 GHz -12,96 dm nd@ 26.00 d&
T2 1 3.55116 GH2 -11.27 d8m Q factor 34.5 T2 1 3.55136 GH2 -14.489 dBm Q factor 34.0
i T i T
L L 4 L L 4 -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023RG500LNA
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seanron as. FCC RF Test Report Report No. : FG2D0201N
Occupied Bandwidth
Mode FR1 n78: OB BW(10 MHz) / CP OFDM
BW CP
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 8.71 8.63 8.75 8.65
Mode FR1 n78: OB BW(15 MHz) / CP OFDM
BW CP
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 13.61 13.61 13.64 13.64
Mode FR1 n78: OB BW(20 MHz) / CP OFDM
BW CP
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 18.26 18.30 18.22 18.30
Mode FR1 n78: OB BW(25 MHz) / CP OFDM
BW CP
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 23.18 23.18 23.06 23.14
Mode FR1 n78: OB BW(30 MHz) / CP OFDM
BW CP
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 27.77 27.81 27.69 27.97
Mode FR1 n78: OB BW(40 MHz) / CP OFDM
BW CP
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 37.80 37.72 37.64 37.88
Mode FR1 n78: OB BW(50 MHz) / CP OFDM
BW CP
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 47.75 47.35 47.75 47.55
Mode FR1 n78: OB BW(60 MHz) / CP OFDM
BW CP
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 58.02 57.54 58.38 57.78
Mode FR1 n78: OB BW(80 MHz) / CP OFDM
BW CP
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 77.36 78.48 78.16 78.00
Sporton International Inc. (Kunshan) Page Number : A45 of A68
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Report N

0.: FG2D0201N

Mode

FR1 n78: OB BW(90 MHz) / CP OFDM

BW

CP

Mod. -

QPSK

16QAM

64QAM

256QAM

Middle CH -

87.57

87.57

87.03

87.39

Mode

FR1 n78: OB BW(100 MHz) / CP OFDM

BW

CP

Mod. -

QPSK

16QAM

64QAM

256QAM

Middle CH -

97.70

98.10

97.30

97.50

10MHz CP

QPSK

16QAM

Spectrum 'y Spectrum 'y
Ref Level 30.00 dém  Offset 10.20 db @ RBW 300 khz RefLavel 30.00 dém  Offset 10.20 db @ RBW 300 kHz
lo At 30dE SWT  12.6ps @ VBW 1MH:z  Mode Auto FFT e Att 30de SWT  126p: @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 16.11 dBm CZETEN] 17.37 dBm
. 1.4964540 GHz 11 1.5013200 GHz
20 dém 20 dam
R Oce B 2 8.7112B8711 MHz . NP : B.631368631 MHz
A S ™ | e el PV mn, s e L&
10 d8m 3 ! A 10 dem. T - = ;
| | A
0 d8m I‘ 0 dam : “
| /
10 ! 10 d - |
J / |
20 £ -20 T
/ b - A ~
-an.d ———— — — -30 di —— — —
8 7 T M A Y
=/ e (o o/ ¥ ! -
40 407
50 d -50 d
-6 B -60 dBm
CF 3.50001 GHz 1001 pts Span 20.0 MHz CF 3.50001 GHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value Y-value |__Function | Function Result |
ML 1 3.496454 GHz 16.11 dBm M1 1 3.501328 GHz 17.37 dém
T1 1 3.4956344 GH2 10.66 dBm 0ce Bw B. 711288711 MHz T1 1 3.4956943 GHz 11.35 d@m 0ce Bw B.631368631 MHZ
T2 1 3.5043457 GHz 11.63 dBm T2 1 3.5043257 GHz 10.25 dBm
J GINNIn ve

J

J

640QAM

256QAM

Spectrum 'y Spectrum 'y
Ref Level 30.00 dom  Offset 10.20 db @ RBW 300 khz RefLevel 30.00 dam  Offset 10.20 0B & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
EEED] 16.37 dBm EEED] 13,7+ dBm
N 1.5014090 GHz 1.5026270 GHz
20 dem 20 dam:
N X OccBw 8.751248751 MHZ occih 8.651348651 MHZ
T o~ (oA [T - X .
10 d8m e S 10 dBm e :
/ d \ ¥
| Y
0 dem f 0 dBm i
! f \
10 df 10 df + v
] J \
20 # ~ -20 - =
| 3\ o \
d —— s & pa
R oy i g ~80 dem—7y 7 A ~
o Nt . -
50 df -0 d
-60 dim -60 dm
OF 3.50001 GHz 1001 pts Span 20.0 MHz CF 0.50001 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 T 3.501400 GHz 16.37 dsm M1 T 3.502627 GHz 13.74 dam
T 1 3.4956344 GHz 9.94 dam Occ Bw B8.751248751 MHz 1 1 3.4856743 GHz 8.04 dam Occ Bw B.651348651 MHz
T2 1 35043856 GHz 10.32 dam T2 1 3.5043257 GH2 6.70 dam

J

J
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15MHz CP

QPSK

16QAM

G G
ctrum
Ref Level 30.00 dom  Offset 1020 d& = RBW 300 kHz ReflLevel 30.00 dam  Offset 10,20 db & RBW 300 kHz
o At 30dE SWT  12.6ps @ VBW 1MHz  Mode autc FFT e Att 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
EEED] 16.19 dBm EEED] 16.19 dBm
. 3.5024380 GHz] 3.4965330 GHz]
1 .
2048 R Yoce By 13.606393606 MHz 20 ds OccBw o 13.606393606 MHz
N (T - oy T -~ v\ e
10 de: EAN A A SaNL A 10 de e
| \ i 1
o dem ,‘ 'l 0 dam t 1
! J 1
104 L 1001 [ L
| Ji \
-20 | Y -20 -
i A LA, " /
A = e 30 R e
a0 40
-50 o -Sod
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 30.0 MHz CF 0.50001 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.502438 GH2 16.13 dBm M1 1 3.496533 GH2 16.19 dBm
T 1 3.4931450 GHz 9.3 dam Occ Bw 13.606303606 MH2 1 1 34032066 GHz 3.03 dam Occ Bw 13.606303606 MH2
T2 1 3.5067533 GHz 5.63 dBm T2 1 3.5066132 GHz 10.69 dBm
i ! i T
L L J L PAS J _

64QAM

256QAM

ectrum um
Ref Level 30.00 dém Offset 10,20 d& @ RBW 300 khz RefLevel 30.00 dém Offset 10.20 db & RBW 300 khHz
o At 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
HE 15.86 dBm EEED] 12.36 dim
3.5039360 GHz] 3.4933870 GHZ]
M
2048 - occ Bw 13.636363636 MHz 20 ds M1 Occ By 13.636363636 MHz
. VLA AT ) i
10 ] X 10 dB I i T =
adam - Y 0 dam
/ ‘ I |
d | i \
10 T T 10 ] ¥
/ | | \
-20 7 -20
/
J
B o \/;
Y s SN s h
h - A
pt 7
50 df -0 d
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 30.0 MHz CF 0.50001 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.503936 GH2 15.86 dBm M1 1 3.493387 GH2 12.38 dBm
T 1 3.4931768 GHz 10.43 dBm Occ Bw 13.636363636 MHz 1 1 3.4931459 GHz 8.34 dem Occ Bw 13.636363636 MHz
T2 1 3.5068132 GHz 5.99 darm T2 1 35067832 GH2 6.41 dam
i T il T
L L 4 L L 4 -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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20MHz CP

QPSK

16QAM

G G
ctrum
Ref Level 30.00 dom  Offset 1020 db = RBW 300 kHz RefLevel 30.00 dam  Offset 10,20 db & RBW 300 kHz
o At 30dE SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT  18.9us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
HE 14.82 dBm EEED] 16.39 dBm
3.4922180 GHz] : 3.4942060 GHz]
2048 o Occ By 18.261738262 MHz 20 ds ) iy o N 18.301698302 MHz
A At o g o o 1 e s s A :
10 d8 e e 10 dey S A A
IR v i Y 3
0 dam |‘ 0 dém ﬂ }
10 - 10 ‘
| |
\ J |
20 ; -20
i f i I i
TV - - - o
gy - v 7 ] pugrY,
! i AT ‘J“"'w ™y
-50 o -Sod
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 40.0 MHz CF 0.50001 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.492218 GH2 14.82 dBm M1 1 3.494206 GH2 16.39 dBm
T 1 34008503 GHz 9.86 dam Occ Bw 18.261738262 MHz 1 1 3.4008102 GH2 10.03 dam Occ Bw 18.301608302 MHz
T2 1 3.5091209 GHz 5.67 dBm T2 1 3.5091209 GHz 9.29 dam
i ! i T
L L J L PAS J _
ectrum um
Ref Level 30.00 dém Offset 10,20 db @ RBW 300 khz RefLevel 30.00 dém Offset 10.20 db & RBW 300 kHz
o At 30dE SWT  18.09ps @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT  18.9us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
EEED] 14.27 dBm HE 1143 dBm
3.4016180 GHz] 3.5070830 GHz]
2048 Occ By 18.221778222 MHz 20 ds OccBw y 18.301698302 MHz
A Wil AL -
10 d8: RNAVLY) AT b 2 10 e — T X
v v VATV i e |
0 dBm l‘ T 0 dam
10 df ! 10 d
-20 | “ -20 T
H i /
o T N T o oy
M/ - . \ ey 1 ekt N .
% Bl ! -
50 df -0 d
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 40.0 MHz CF 0.50001 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.491618 GH2 14.27 dBm M1 3.507083 GHz 11.43 d8m
T 1 3.4908192 GHz 10.98 dBm Occ Bw 16.221776222 MHz 1 1 3.4908502 GHz 6.02 dBm Occ Bw 16.301698302 MHz
T2 1 3.509041 GHz 7.04 darm T2 1 35091608 GHz 7.05 darm
i T il T
L L 4 L L 4 -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023RG500LNA
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25MHz CP

QPSK

16QAM

G G
ctrum
Ref Level 30.00 dom  Offset 1020 db = RBW 300 kHz RefLevel 30.00 dam  Offset 10,20 db & RBW 300 kHz
o Att 30dE SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT  18.9ps » VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
EEED] 13.8+ dBm HE 13.46 dBm
3.4940160 GHz] 3.4059340 GHz]
2048 c By 23.176823177 MHz 20 ds 23.176823177 MHZ
I 2]
. - ., e S St " N .
10 d8 \ o T v B T 10de p N T
I v ! v |
0 dem ! 0 dBm
10 4 10
/ f
-20 4 = 20 .
/ N aw f
20 df -30 dpmA——Eefy e -
oy sl UV o ] W] [TV LV yewer
40 -40
50 df -0 d
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 40.0 MHz CF 0.50001 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.494016 GH2 13.84 d8m M1 1 3.495034 GH2 13.46 dBm
T 1 3.4383816 GHz £.73 dam Occ Bw 23176823177 WMHz 1 1 3.4884216 GHz 8.72 dam Occ Bw 23176823177 WMHz
T2 1 3.5115585 GHz 7.12 dBm T2 1 3.5115984 GHz 9.25 dam
i ! i T
L L J L PAS J _

64QAM

256QAM

ectrum um
Ref Level 30.00 dém Offset 10,20 db @ RBW 300 khz RefLevel 30.00 dém Offset 10.20 db & RBW 300 kHz
o At 30dE SWT  18.09ps @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT  18.9us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
EEED] 12.50 dBm EEED] 11.62 dim
3.4997700 GHz] 3.4942560 GHz]
2048 Occ By 23.056943057 MHz 20 ds f Occ By 23.136863137 MHZ
- A A o X
10 S - - et 10 dB — - - - = +
R l,w- 7 j f\ TN T ] YA
adam - 0 dam . - - ﬁ‘
10 df ]
] / \
T -20 '
\
\b“'* T -30 d / \
- Sl ety
r A
50 df -0 d
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 40.0 MHz CF 0.50001 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.49977 GH2 12.50 d8m M1 1 3.494256 GH2 11.62 d8m
T 1 3.4884615 GHz 6.34 dBm Occ Bw 23,056943057 MHz 1 1 3.4884615 GHz 5.11 dBm Occ Bw 23,136663137 MHz
T2 1 3.5115185 GHz 7.84 darm T2 1 3.5115984 GH2 5.13 dam
i T il T
L L 4 L L 4 -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023RG500LNA
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30MHz CP

QPSK

16QAM

G G
ctrum
Ref Level 30.00 dom  Offset 1020 db = RBW 300 kHz RefLevel 30.00 dam  Offset 10,20 db & RBW 300 kHz
o Att 30dE SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT  18.9us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
EEED] 13.0+ dim EEED] 12.87 dBém
3.4986510 GHz] 3.5051250 GHz]
2048 X Occ By 27.772227772 MHz 20 ds by 27.812187812 MHZ
ot E b N
10 08 . P 10 dB ATy T b
0 dam ,‘ 1 0 dém Il "
| |
|
10 ! 10
] ‘| !
/
-20
\ i
| . i {
=3
" N iawVaT ol
T PR
-40
50 df -0 d
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 40.0 MHz CF 0.50001 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.498651 GH2 13.04 d8m M1 1 3.505125 GH2 12.87 dBm
T 1 3.4861430 GHz 7.77 dém Occ Bw 27772227772 WHz 1 1 34860630 GH2 3.52 dam Occ Bw 27 B12187812 WHz
T2 1 3.5139161 GHz 5.98 dBm T2 1 3.5138761 GHz 8.68 dam
i ! i T
L L J L PAS J _
ectrum um
Ref Level 30.00 dém Offset 10,20 db @ RBW 300 khz RefLevel 30.00 dém Offset 10.20 db & RBW 300 kHz
o Att 30dE SWT  18.09ps @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT  18.9us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
EEED] 13.87 dBém EEED] 10.16 dBm
3.4908190 GHz] 3.4969330 GHz]
2048 Occ By 27.692307692 MHz 20 ds o Occ By 27.972027972 MHZ
10 F 10 dB T X
i 7 v ELT i A A ot i e
v v U : A A WA VA
0dam " 0dem J L !
10 F 10 di { !
1
[ |
20 . -20
i | \
-30 dBp A -30 df t 4
AT A e Y
-4 T3 L b e
-50 o -Sod
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 40.0 MHz CF 0.50001 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.490819 GH2 13.87 dBm M1 1 3.496933 GH2 10.16 dBm
T 1 3.4861439 GHz 6.99 dam Oce Bw 27.692307692 MHz 1 1 3.485084 GHz 5.90 dm Oce Bw 27.872027972 MHz
T2 1 3.5138352 GHz 5.32 darm T2 1 3.5139561 GHZ 2.43 dam
i T il T
L L 4 L L 4 -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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40MHz CP

QPSK

16QAM

G G
ctrum
Ref Level 30.00 dom  Offset 1020 db = RBW 300 kHz RefLevel 30.00 dam  Offset 10.20 db & RBW 300 kHz
o At 30dE SWT  31.5ps @ VBW  1MHz  Mode autc FFT e Att 30dE SWT  315us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
EEED] 1150 dBm EEED] 11.66 dBm
3.4991310 GHz] 3.4861020 GHz]
2048 " Occ By 37.802197802 MHz 20 ds T Occ By 97.722277722 MHZ
10 d8; . . 10 dB - 7
i AT A e | Y e ST TP P (\(.-‘\‘ B i o N AT PR TV S P
| /
0 dem | ‘ 0 dBm J‘
10 t 10 }
20 ! I 20 e
=30 df ] \W =30 di J
RN J-‘r-‘ o A Al el 1 )
s 'ty s SLI ™ TR P WAl
50 df -0 d
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span B0.0 MHz CF 0.50001 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.490131 GH2 11.50 d8m M1 1 3.488102 GHz 11.66 dBm
T 1 3.4310680 GHz 7.32 dam Occ Bw 37 BD2107802 MHz 1 1 3.4811480 GHz 7.93 dam Occ Bw 37722077722 WHz
T2 1 3.5188711 GHz 7.38 dBm T2 1 3.5188711 GHz 7.90 dBm
i ! i T
L L J L PAS J _
ectrum um
Ref Level 30.00 dém Offset 10,20 d& @ RBW 300 khz RefLevel 30.00 dém  Offset 10.20 db & RBW 300 kHz
o At 30dE SWT  31.5ps @ VBW  1MHz  Mode autc FFT e Att 30dE SWT  315ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
EEED] 11.92 dBm EEED] 7.74 aBm
3.4977720 GHz] 3.4952150 GHz]
2048 i Occ By 37.642357642 MHz 20 ds Occ By 37.882117882 MHZ
- Y 11
10 . 10 dB
T | VAP W f e 7 R A T A > N r
o ot ATl TP T i y ETIN PPy Iy L-"f“‘w\ﬁ%W‘“wuv‘«,m fraanqn Sy
0 dem ‘ i 0 dBm r -
10 d i 10 o I |
-20 i -20 ‘
-20d / a0 a [
=, N N l
Wil e VAT, 140 A A LoV ik Mfln s
¥ j LR T i v LAaRis LS IR
50 df -0 d
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span B0.0 MHz CF 0.50001 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.497772 GH2 11.32 d8m M1 1 3.495215 GH2 7.74 d8m
T 1 3.4811480 GHz 5.90 dBm Occ Bw 37.642357642 MHz 1 1 3.4810689 GHz 4.08 dam Occ Bw 37.862117802 MHz
T2 1 3.5187912 GHz 5.30 darm T2 1 3.5189511 GHz 4.51 dam
i T il T
L L 4 L L 4 -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023RG500LNA
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ctrum e e
Ref Level 3000 dom  Offset 10.20 db = RBW 1 MHz RefLevel 30.00 dom  Offset 10.20 db & RBW 1 Mz
o At 30de SWT i5ps @ VBW 3MHz  Mode Auto FFT e Att 30de SWT 15ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
HE 15.02 dim HE 15.69 dBm
3.5094000 GHz] 3.5177900 GHz]
2048 . Gic B T2 47.752247752 MHZ 20 ds occBw y 47.352647353 MHZ
iy A A Aoaed P b o e r A Ve
10 dBy . T e L ! 10 dB 1 »
‘J l v \ i 1f ¥ ¥
0 dem | } 0 dBm |‘ "
| |
10 s 10 df
|
| \ | \1
-z0 f T -0 J \
v . A J‘ ’.‘,J\, i o LT A I \
T i RN Y 7 e
-40
50 df -0 d
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 100.0 MHz CF 0.50001 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.5004 GH2 15.02 d8m M1 1 3.51770 GHz 15.69 dBm
T 1 3.4761330 GHz 11.19 dam Occ Bw 47, 752247752 WHz 1 1 3.4762338 GH2 10.14 dBm Occ Bw 47 352647353 MHz
T2 1 3.5238B61 GHz 11.62 dBm T2 1 3.5235864 GHz 9.77 dam
i ! i T
L L J L PAS J _
ectrum um
Ref Level 30.00 dém Offset 1020 db & RBW 1 MHz Ref Level 30.00 dém Offset 10.20 d8 & RBW 1 MHz
o At 30de SWT i5ps @ VBW 3MHz  Mode Auto FFT e Att 30de SWT 15ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
HE 15.26 dBm HE 12.50 dBm
3.4819300 GHz] 3.5118000 GHz]
2048 Occ By 47.752247752 MHZ 20 ds 47.552447552 MHZ
. AN AT AY, N AN A R 1
1048 7 e T 08 FVTeT
0 dBm ﬁ } 0 dam "
10 df | ‘I
_op { |
N L
AR 7 RS P 1 .
-4 AR
-50 o -Sod
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 100.0 MHz CF 0.50001 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.48193 GH2 15.28 dBm M1 1 3.511B GHz 12.50 dBm
T 1 3.4761339 GHz 10.41 dBm Occ Bw 47,752247752 MHz 1 1 3.4761339 GHz 7.16 dom Occ Bw 47,552447552 MHz
T2 1 3.5238851 GHz 9.66 dam T2 1 3.5235853 GH2 6.34 dam
i T il T
L L 4 L L 4 -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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60MHz CP

QPSK

16QAM

ctrum - -
Ref Level 30.00 dom  Offset 10.20 db = RBW 1 MHz Reflevel 30.00 dom  Offset 10.20 db & RBW 1 Mz
o Att 30de SWT i7ps @ VBW 3MHz  Mode Auto FFT e Att 30de SWT iTps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
EEED] 14.69 dBm EEED] 14.61 dBm
3.461550 GHz 3.507440 GHz
2048 _ Occ By 58.021978022 MHz 20 ds o T Occ B 57.542457542 MHZ
. Y. ST LI P R R AR L L A FaraTe \Wa
10 ] H Py -5 10 98 ’ <Py f i ¥
0 dem 0 dBm
10 [J 10 ‘l
20 i -20 J‘
AR _ 30 ceie . _
= 1o T TR VT M RN
-40
50 df -0 d
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 120.0 MHz CF 0.50001 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.4B155 GH2 14.63 dBm M1 1 3.50744 GH2 14.61 d8m
T 1 3.470000 GHz 9.09 dam Occ Bw £8.021078022 MHz 1 1 3.471110 GHz 3.91 dm Occ Bw £7,542457542 WHz
T2 1 3.529021 GHz 10.66 dBm T2 1 3.520661 GHz 7.29 dom
i ! i T
L L J L PAS J _

64QAM

256QAM

ectrum um
Ref Level 30.00 dém Offset 1020 db & RBW 1 MHz Ref Level 30.00 dém Offset 10.20 d8 & RBW 1 MHz
o At 0dE SWT 17ps @ VBW 3MHz  Mode auto FFT e Att 30de SWT iTps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
HE 14.1 dBm EEED] 1117 dBm
3.516790 GHz, 3.470190 GHz,
2048 occ B 50.081618382 MHz 20 ds Occ By 57.782217782 MHZ
08 L A ; o Sy 10 dB 2 Cyaryive (T
! o] ¥ ] | f VS .,‘J ",
0 dam } ‘1 0 dém | !
|
10 ‘ | 10 di fl i
20 ! 20 -
‘ t | |
a0 d - a0 d
70 Bt A J i
(RSt a ' ! VN MY Tt o Pmdoryf Y L A .
o L i VY WALY L
50 df -0 d
-60 dom -60 dem
OF 3.50001 GHz 1001 pts Span 120.0 MHz CF 0.50001 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.51679 GH2 14.31 d8m M1 1 3.478B10 GHz 11.17 dBm
T 1 3.470878 GHz 9.67 dom Occ Bw 58.361616302 MHz 1 1 3.471110 GHz 6.72 dBm Occ Bw 57.762217702 MHz
T2 1 3.529261 GHz 9.84 dam T2 1 3.528001 GHZ 5.38 danm
i T il T
L L 4 L L 4 -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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G G
ctrum
Ref Level 30.00 dom  Offset 10.20 db = RBW 2 MHz Reflevel 30.00 dom  Offset 10.20 db & RBW 2 MHz
o At 30dE SWT  17.0us @ VBW SMHz  Mode auto FFT o Att 30dE SWT  17.2ps @ VBW SMHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
EEED] 16.50 dBm EEED] 16.07 dBm
. 3.408570 GHz, . 3.509600 GHz,
w0 T1 n X o 77.362637363 MHz 20 ds Y pcchu r 78.481518482 MHZ
L/ \ - - S N T
108 i / st ¥ % 10 dB - g / T e
0 dem } | 0 dBm \
10 fJ \ 10 4
|
-20 |\ -20 ‘l
. . |
-6 dy - 4 - - SN —m
N T A T == v y
40 -40
50 d 0 d
-60 dem—t -60 dem
OF 3.50001 GHz 1001 pts Span 160.0 MHz CF 0.50001 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.49B57 GH2 16.58 dBm M1 1 3.50096 GH2 16.07 dBm
T 1 3.451480 GHz 11.07 dBm Occ Bw 77362637363 MHz 1 1 3.450680 GHz 11.54 dBm Occ Bw 7841518482 MHz
T2 1 3.538851 GHz 10.74 dBm T2 1 3.539171 GHz 11.21 dBm
i ! i T
L L J L PAS J _
ectrum um
Ref Level 30.00 dém Offset 10.20 d& @ RBW 2 MHz Ref Level 30.00 dom  Offset 10,20 0B & RBW 2 MHz
o At 30dE SWT  17.0us @ VBW SMHz  Mode auto FFT o Att 30de SWT  17.2ps @ VBW SMHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
EEED] 15.76 dBm EEED] 12.75 dBm
3.515990 GHz, 9.524950 GHz,
)
2048 _ Ogc By : 78.161838162 MHz 20 ds Occ Bri1 78.001998002 MHZ
aTadts A ol T g Ti Bt N
10 8! A = A ¥ 10 dB il o A T
i J Ty \ TV v VT TR
0 dBém 0 dBm fl T
) \ } . |
10 4 - 10 { T
-20 { | -20
-30, L v w7 {a -30 A T "
At w1 v v G \ NNy -nhf‘\, V ¥ SN
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.51500 GH2 15.76 dBm M1 1 3.52405 GH2 12.73 dBm
T 1 3.451008 GHz 5.76 dBm Occ Bw 78.161638162 MHz 1 1 3.460669 GHz 8.27 dom Occ Bw 78.001996002 MHz
T2 1 3.539171 GHz 9.69 darm T2 1 3.538591 GHZ 5.95 danm
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.47573 GH2 17.27 dBm M1 1 3.49011 GHz 14.92 dBém
T 1 3.456134 GHz 10.18 dBm Occ Bw £7 572427572 WHz 1 1 3.456134 GHz 10.86 dBm Occ Bw £7 572427572 WHz
T2 1 3.543706 GHz 10.22 dBm T2 1 3.543706 GHz 10.04 dBm
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Ref Level 30.00 dém Offset 10.20 d& @ RBW 2 MHz Ref Level 30.00 dom  Offset 10,20 0B & RBW 2 MHz
o At 30dE SWT  19.1ps @ VBW SMHz  Mode Auto FFT e Att 30dE SWT  19.1ps @ VBW 5MHz  Mode Auto FFT
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 3.53328 GH2 15.65 dBm M1 1 3.47510 GHz 12.50 dBm
T 1 3.456314 GHz 10.78 dBm Occ Bw £7.032967033 MHz 1 1 3.456134 GHz 8.11 dém Occ Bw £7.392607393 MHz
T2 1 3.543347 GHz 9.59 darm T2 1 3.54352 GHZ 5.11 dam
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Ref Level 30.00 dom  Offset 10.20 db = RBW 2 MHz RefLevel 30.00 dom  Offset 10.20 db & RBW 2 MHz
o At 30dE SWT 20,6 ps @ VBW SMHz  Mode auto FFT o Att 30dE SWT  20.6ps @ VBW SMHz  Mode auto FET
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.49761 GH2 14.82 dBm M1 1 3.49342 GH2 16.34 dBm
T 1 3.451250 GHz 10.27 dBm Occ Bw 07,702207702 WMHz 1 1 3.450850 GHz 10.81 dam Occ Bw 08, 101808102 MHz
T2 1 3.548961 GHz 9.90 dBm T2 1 3.548961 GHz 10.27 dBém
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o At 30dE SWT 20,6 ps @ VBW SMHz  Mode auto FFT o Att 30dE SWT  20.6ps @ VBW SMHz  Mode auto FET
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.50B2 GH2 15.18 dBm M1 1 3.52100 GH2 13.16 dBm
T 1 3.451258 GHz 9.43 dbm Occ Bw 97.302607303 MHz 1 1 3.451050 GHz 6.21 dom Occ Bw 97.502497502 MHz
T2 1 3.548561 GHz 5.65 darm T2 1 3.548561 GHZ 4.77 dam
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3,430 GHz 3.445 GHz 1,000 MHz 344388 GHz -19.23 dBm -6.23 dB 3.540 GHz 3.550 GHz 100,000 kHz 3.54503 GHz 21.87 dém -8.13 db
3.445 GHz 3.449 GHz 200.000 kHz 3.44899 GHz -16.74 dBm -3.74 dB 3,550 GHz 3,551 GHz 200,000 kHz 3.55000 GHz -18.02 dém -5.02 dB
3.449 GHz 3.450 GHz 200,000 kHz 3.44999 GHz -14.82 dBm -1.62 dB 3.551 GHz 3.555 GHz 200.000 kHz 3.55100 GHz -23.17 dBm -10.17 dB
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3.430 GHz 3.445 GHz 1.000 MHz 3.44492 GHz -23.57 dBm -10.57 dB 3.540 GHz 3,550 GHz 100,000 kHz 3.54178 GHz 5.26 dBm -20.74 dB
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